
11-400049-03 PRO SCAPER IV 11/84 to 12/88 IPL 219365-01 Page 1 of 14
Accessories

www.ktoutdoor.com

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400049-03 PRO SCAPER IV 11/84 to 12/88 IPL 219365-01 Page 2 of 14
Accessories

Ref # Part Number DescriptionQty
216898 40' Replacement Line (.095)
216899-01 Replacement Line 1 lb. Bulk (.095)
216900-01 Replacement Line 5 lb. Bulk (.095)
93770 McCulloch 2-Cycle Custom Lubricant 40:1
219063 8 Tooth Weed/Grass Blade 10" Diameter
223286 One Shot Oil (Case)

www.ktoutdoor.com

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400049-03 PRO SCAPER IV 11/84 to 12/88 IPL 219365-01 Page 3 of 14
Carburedtor Assembly (HU 67A Tillotson)

www.ktoutdoor.com

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400049-03 PRO SCAPER IV 11/84 to 12/88 IPL 219365-01 Page 4 of 14
Carburedtor Assembly (HU 67A Tillotson)

Ref # Part Number DescriptionQty
236598 Carburetor - HU 67A Tillotson1

1 235370 Kit - Carburetor Repair1
2 222328 Kit - Diaphragm1
3 Gasket - Diaphragm  Not available separately1
4 Plug - Body Channel  Not available separately1
5 Lever - Inlet Control  Not available separately1
6 Needle - Inlet  Not available separately1
7 Gasket  -  Fuel Pump  Not available separately1
8 Diaphragm - Fuel Pump  Not available separately1
9 Screen - Fuel Inlet  Not available separately1
10 Gasket - Flange  Not available separately1
11 219599 Kit - Needle Adjustment1
12 Needles  Not available separately2
13 Springs  Not available separately2
14 Screw  Not available separately1
15 228714 Arm - Throttle1
16 228705 Swivel - Throttle1
17 228707 Clip - "C"1
18 Washer  Not available separately1

www.ktoutdoor.com

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400049-03 PRO SCAPER IV 11/84 to 12/88 IPL 219365-01 Page 5 of 14
Carburetor Assembly

www.ktoutdoor.com

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400049-03 PRO SCAPER IV 11/84 to 12/88 IPL 219365-01 Page 6 of 14
Carburetor Assembly

Ref # Part Number DescriptionQty
236598 Carburetor - HU 67B Tillotson1

1 229388 Kit - Carburetor Repair1
2 222328 Kit - Diaphragm1
3 Gasket - Diaphragm  Not available separately1
4 Plug - Body Channel  Not available separately1
5 Lever - Inlet Control  Not available separately1
6 Needle - Inlet  Not available separately1
7 Gasket -  Fuel Pump  Not available separately1
8 Diaphragm - Fuel Pump  Not available separately1
9 Screen - Fuel Inlet  Not available separately1
10 Gasket - Flange  Not available separately1
11 219599 Kit - Needle Adjustment1
12 Needles  Not available separately2
13 Springs  Not available separately2
14 Screw  Not available separately1
15 228714 Arm - Throttle1
16 228705 Swivel - Throttle1
17 228707 Clip - "C"1
18 Washer  Not available separately1

www.ktoutdoor.com

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400049-03 PRO SCAPER IV 11/84 to 12/88 IPL 219365-01 Page 7 of 14
Engine Assembly

www.ktoutdoor.com

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400049-03 PRO SCAPER IV 11/84 to 12/88 IPL 219365-01 Page 8 of 14
Engine Assembly

Ref # Part Number DescriptionQty
1 235911 Screw - Air Filter Cover2
2 235821 Plate - Choke1
3 235822 Spring - Choke1
4 235820 Choke - Lever1
5 235819 Knob - Choke1
6 235814 Cover - Air Filter1
7 219067 Filter - Air Filter1
8 235642 Nut - M52
9 235248 Washer2
10 235813 Box - Air1
11 215871 Nut - M6 x 12
12 235216 Nut - M52
13 236507 Screw2
14 94142 Gasket - Carburetor1
15 235016 Gasket - Carburetor1
16 235015 Gasket - Reed Valve1
17 Carburetor  See "Carburetor Assembly" illustration & 

parts list.

18 235120 Valve Reed1
19 235928 Screw - Drive Guide1
20 235804 Screw - M5 x 302
21 235629 Screw2
22 235248 Washer4
23 229387 Starter Assembly1
24 235431 Nut1
25 235430 Screw1
26 235048 Washer - Starter1
27 236339 Washer1
28 235926 Bushing1
29 235945 Spring1
30 236373 Drum/Rope Assembly1
31 236374 Rope - Starter1
32 235888 Spring - Rewind1
33 235944 Handle - Starter1
34 229281 Cushion - Starter/Fuel Tank1
35 229280 Cushion - C'case/Fuel Tank1
36 236381 Screw - Muffler Shield2
37 236969 Shield - Muffler1
38 235756 Cover - Cylinder1
39 235802 Screw - M5 x 144
40 235642 Nut - M51
41 236732 Nut1
42 236381 Screw1
43 235248 Washer2
44 236381 Screw1
45 235807 Screw - M5 x 451
46 236529 Washer2
47 236978 Muffler Assembly1
48 236981 Screw - Baffle/Plate2
49 236966 Baffle - Muffler1
50 236967 Plate - Screen1
51 236968 Screen - Spark Arrestor1
52 236346 Gasket - Muffler/Cylinder1
53 235214 Screw - M6 x 204
54 235477 Kit Cylinder1

www.ktoutdoor.com

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400049-03 PRO SCAPER IV 11/84 to 12/88 IPL 219365-01 Page 9 of 14
Engine Assembly

Ref # Part Number DescriptionQty
235479 Kit - Cylinder1

55 235135 Gasket - Cylinder1
56 235376 Kit - Piston1

235478 Kit - Piston2
57 235006 Ring - Piston2

235178 Ring - Piston2
58 235008 Spring - Retaining2
59 Pin - Piston  Not available separately1
60 235742 Bearing - Piston/Pin1
61 236617 Nut - Flywheel1
62 235680 Flywheel1
63 236618 Nut - Clutch Assembly1
64 236739 Washer - Clutch1
65 236991 Clutch Assembly1
66 235804 Screw - M5 x 302
67 235919 Bolt2
68 229300 Crankcase Assembly1
69 235900 Bearing - Crankshaft2
70 235229 Seal - C'Case/Crankshaft2
71 236365 Pin - Crankcase1
72 236680 Crankshaft1
73 102164 Key - Flywheel1
74 236389 Screw4
75 236934 Washer2
76 229301 Protector - Fuel Tank1
77 229278 Tank Assembly - Fuel1
78 93720 Pickup - Fuel1
79 236321 Grommet - Hose/Tank1
80 236376 Hose - Fuel1
81 229372 Cap - Fuel1
82 236564 Gasket - Fuel Cap1
83 235806 Screw - M5 x 202
84 236924 Ignition Assembly1
85 236347 Wire - Ignition1
86 235922 Boot - Spark Plug1
87 93018 Spark Plug RDJ8J1
88 236322 Grommet1

www.ktoutdoor.com

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400049-03 PRO SCAPER IV 11/84 to 12/88 IPL 219365-01 Page 10 of 14
General Assembly

www.ktoutdoor.com

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400049-03 PRO SCAPER IV 11/84 to 12/88 IPL 219365-01 Page 11 of 14
General Assembly

Ref # Part Number DescriptionQty
1 236709 Screw - Idle Cup1
2 236710 Cup - Idle1
3 236323 Washer1
4 235925 Washer - Idler/Blade1
5 219064 Blade - 80 Tooth 10" Brush1
6 235752 Flange - Collar1
7 219065 Blade Guard Asy - Metal H.D.1
8 236527 Screw - Guard Retaining2
9 236862 Guard - Anti Thrust1
10 228520 Guard - Blade1
11 235912 Nut - Guard Retaining2
12 228148-02 String Head Assembly1
13 229287 Screw1
14 236934 Washer1
15 229859 Knob1
16 229692 Washer1
17 229727 Cover1
18 229695 Spring1
19 229860 Spool1
20 229693 Eyelet2
21 229726 Housing1
22 229697 Bolt1
23 236605 Bolt - Head/Spindle1
24 236769 Spacer - Bolt/Collar1
25 236382 Gear Box Assembly1
26 228862 Grease Nipple1
27 235906 Washer1
28 235912 Nut-Gear Box1
29 235921 Screw - Gear Box1
30 236389 Screw - Gear Box1
31 236506 Shaft - Outer1
32 219062 Guard Asy - Heavy Duty1
33 236642 Nut2
34 236663 Guard - Grass1
35 236612 Clamp - Guard1
36 235214 Screw - M6 x 202
37 236936 Washer2
38 236547 Bolt1
39 235979 Ring - Stop1
40 235978 Ring - Anti - Vibration1
41 Handle/Clamp/Trigger Asy1
42 236504 Housing - Outer1
43 235911 Screw - Harness Ring1
44 236642 Nut - Harness Ring1
45 236599 Ring - Harness1
46 236377 Clutch/Drum Assembly1
47 236378 Seeger Ring1
48 235918 Bearing-Drum1
49 235899 Seeger Ring1
50 235755 Drum - Clutch1
51 236527 Screw1
52 236933 Screw1
53 236528 Washer2
54 236355 Guide - Wire1
55 236556 Screw - Clutch4

www.ktoutdoor.com

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400049-03 PRO SCAPER IV 11/84 to 12/88 IPL 219365-01 Page 12 of 14
General Assembly

Ref # Part Number DescriptionQty
56 236528 Washer - Clutch Housing4
57 235921 Screw - Clutch1
58 235912 Nut - Clutch1
59 236389 Screw - Clutch Housing1
60 235911 Screw - Vib Mount2
61 235987 Mount-Rear Anti - Vibration2
62 235910 Screw2
63 235912 Nut2
64 235746 Housing-Anti - Vibration1
65 235747 Clamp-Anti - Vibe Housing1
66 235935 Shaft - Drive1
67 219066 Harness - Heavy Duty1

www.ktoutdoor.com

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400049-03 PRO SCAPER IV 11/84 to 12/88 IPL 219365-01 Page 13 of 14
Handle Assembly

www.ktoutdoor.com

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400049-03 PRO SCAPER IV 11/84 to 12/88 IPL 219365-01 Page 14 of 14
Handle Assembly

Ref # Part Number DescriptionQty
1 236863 Clamp1
2 235910 Screw - Clamp Bottom2
3 235912 Nut - Clamp6
4 236556 Screw - Clamp Top4
5 235894 Grip1
6 236394 Switch1
7 236509 Wire/Throttle Cable Assy.1
8 229207 Nut - Guide M6 x .752
9 235921 Screw - Trigger Housing1
10 228926 Nut - Trigger Housing1
11 229420 Throttle Housing Assy1
12 235811 Clip - C2
13 235934 Pin - Trigger1
14 236518 Screw - Trigger1
15 235167 Spring - Trigger1
16 235932 Spring - Trigger1
17 235216 Nut - M51
18 235891 Trigger - High Speed1
19 235890 Trigger1
20 235923 Pin - Button1
21 235892 Button - Throttle Latch1
22 235933 Spring - Button1
23 235893 Guide - Wire1
24 235895 Grip1
25 236559 Handle1
26 Ring  -  Harness  See "Pro Scaper IV & V" illustration 

and parts list.

www.ktoutdoor.com

K&T Saw Shop 606-678-9623 or 606-561-4983


